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SPARE PARTS LIST



 



 

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 595520701 BODY 1
2 595520801 FLANGE 1
3 595446001 FLANGE 1
4 594274001 SHAFT 1
5 594274101 DISC 1
6 594274201 ROTOR 1
8 594277401 SLEEVE 1
9 595446701 COVER 1
10 595034501 SCREW M8x25 ISO4762 8.8 A2K 8
11 595061301 WASHER M8 DIN127B 8
12 599828801 DECAL 1
13 594288901 PLUG 1



 



 

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 595520701 BODY 1
2 595520801 FLANGE 1
3 595446001 FLANGE 1
4 594274001 SHAFT 1
5 594274101 DISC 1
6 595446101 ROTOR 1
8 594277401 SLEEVE 1
9 595446701 COVER 1
10 595034501 SCREW M8x25 ISO4762 8.8 A2K 8
11 595061301 WASHER M8 DIN127B 8
12 599828901 DECAL 1
13 594288901 PLUG 1



 



 

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 594256601 NIPPLE 1
2 594272801 DISC 1
3 595148001 BODY 1
4 595148101 FLANGE 1
5 595148201 FLANGE 1
6 595148301 AXLE 2
7 595445901 ROTOR 1
9 594280601 COVER 1
10 596889707 SCREW M8x12 ISO4017 8.8 A2K 4
11 595179701 SCREW M8x30 ISO4762 12.9 A2K 8
12 595061301 WASHER M8 DIN127B 12
13 599363403 DECAL 1
14 595450501 PLUG 1



 



 

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 594256601 NIPPLE 1
2 594272801 DISC 1
3 595148001 BODY 1
4 595148101 FLANGE 1
5 595148201 FLANGE 1
6 595148401 ROTOR 2
8 595445901 ROTOR 1
9 594280601 COVER 1
10 596889707 SCREW M8x12 ISO4017 8.8 A2K 4
11 595179701 SCREW M8x30 ISO4762 12.9 A2K 8
12 595061301 WASHER M8 DIN127B 12
13 599363404 DECAL 1
14 595450501 PLUG 1


